



classic
architectural group

For Every Step

FIRE TEST REPORT INFORMATION

Classic Integra

Coir

Natural Coir Matting

There is no Fire Test report available for this product.

Should you require products with fire test data, we can offer a range of alternative premium products such as our Integra Zone (for more a plush look), or the Integra Vantt 5500 – we have fire test reports for these products, and they both exceed minimum requirements.

Please advise if you require this information or if we can help further.